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Document humber:
Fabric reference:

Customer:

202201929

Jaipur

01-Metal

Veratex Industries
Edisonweg 3
5466 AR Veghel
Netherlands

Report EN13773

Report date:

Date analyses:
Place analyses:
Date of request:
Samples received:

Testing and conditioning in standard atmosphere, T (20+2}°C and RH (65+-4)%

Specifi

cation

26/09/2022

26/09/2022

Labotex

15/06/2022
29/06/2022

Remarks

Burning behaviour of fabrics

for curtains drapes

EN13773

conditioning min 24h in
standard atmosphere

used gas: propane

flame height: 40mm
bottom edge ignition:

size EN1101: 200x80mm
size EN13772: 560x170mm
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ignitio

no ignition

— EN1102 |

| en13772 |

3r marker

->dass3

3r marker thread not
severed & no flaming
debris

~>glass 4

A 4

3rmarker thread
severed and/or
flaming debris
—>glassd

ANAC0023

thread

severed and/or
fiaming debris

V]

3r marker
thread not
severed & no
flaming
debris
-->glass 2

1st marker thread not
severed & no flaming
debris

-->glass i

EN1101

Test EN1101 is performed after subjecting the fabric to 1 washing cycle,

based on the recommended washing instructions.

flame application time warp weft

1s no ignition no ignition
2s no ignition no ignition
3s no ignition no ignition
4s no ignition no ignition
5s no ignition no ignition
10s no ignition no ignition
15s na ignition no ignition
20s no ignition no ignition

Mean ignition time warp: 0.0

Mean ignition time weft: 0.0

Minimum ignition time: 0.0
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NNX Report EN13773

LABOTEX
Document number: 202201929 Report date: 26/09/2022
Fabric reference: laipur
01-Metal Date analyses: 26/09/2022
Customer: Verotex Industries Place analyses: Labotex
Edisonweg 3
5466 AR Veghel Date of request: 15/06/2022
Netherlands Samples received: 29/06/2022
Testing and conditioning in standard atmosphere, T (20+-2)°C and RH (65+-4)%
Specification Results Remarks !
EN13772 before washing
warp face reverse reverse reverse
1st marker thread severed no no no no conditioning not
according to
2nd marker thread severed no no no no standard
3rd marker thread severed no no no no
time to severance 3rd 0 0 0 0
marker thread (s}
destroyed length (mm) 159 138 111 155
flaming debris no no no no
weft face reverse face face
1st marker thread severed no no no no
2nd marker thread severed ! no no no no
3rd marker thread severed no no no no
time to severance 3rd 0 0 0 0
marker thread (s)
destroyed length (mm) 140 163 146 148
flaming debris no no no no
EN13772 r in
warp face reverse reverse reverse
1st marker thread severed | no no no no
2nd marker thread severed 'l no no no no
3rd marker thread severed 0 0 0 0
time to severance 3rd ' 0 0 0 [} :
marker thread (s)
destroyed length (mm) 102 130 178 160 I
flaming debris no T ho i no no _i
weft face reverse face face
1st marker thread severed i no no | no no |
2nd marker thread severed no no | no no
3rd marker thread severed 4] 4] 0 0
time to severance 3rd 0 0 0 0
marker thread (s)
destroyed length (mm) 160 156 147 169
flaming debris no no no no
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NONX Report EN13773

LABOTEX
Document number: 202201929 Report date: 26/09/2022
Fabric reference: laipur
01-Metal Date analyses: 26/09/2022
Customer: Verotex Industries Place analyses: Labotex
Edisonweg 3 Date of request: 15/06/2022

5466 AR Veghel
Netherlands Samples received: 29/06/2022

Testing and conditioning in standard atmosphere, T (20+-2)°C and RH (65+4)%

Specification Results Remarks !
Classification
Class1 X
Class2
B
Class3 E 3
LAC
Class4or5 364-TEST

Labotex certifies that the results mentioned in this report are obtained after testing in accordance with the procedure and equipment specified by
the concerned standards, unless noted differently.

Annick Gijsemans - Laboratory Manager

Labotex has the competence to perform tests in di with the req: of dard NBN EN ISO/IEC 17025. The scape of this accreditation can be consulted on the BELAC website
https://ng3.economle.fgov.be/Ni/belac/lab g/applic/; ditedc_nl.aspPcertificatienummer=364-TEST
Sampling is performed by the . Fabric as d. The results in this report only relate to the tested items.

will be d to the together with the certificate, if b will not be ined, unless specified by the customer. Retained samples will be kept for maximum one year
unless a specific retention period is necessary.
This report cannot be copied unless in Its complete form and with written approval of Labotex {Kontich).
Uncertainty of measurement on the test result is not taken into account when assessing compliance with the specifications. When results are compliant to the specification, the square next to the result
is empty. When the result is not compliant to the specification, the square is filled with a flag “v*.
The uncertainty and the d of the methods are available at the lab on request.
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